



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17371

No. T5/922/2021-22/RNK-TVPM

Date: 27.11.2023

Ref:- Your request letter

Testing of: concrete cube supplied for testing compressive strength.

Project: Construction of overhead tank and maintenance work at cold storage at modern slaughter house in Kunnukuzhy.

Amount: 472/-

Invoice No. 4387

Invoice Date: 27.11.2023

To The Assistant Engineer LID & EW
Municipal Corporation, Thiruvananthapuram.

TEST RESULTS

1. Identification of the cube	: 1	2.
Mix	: M ₂₅	3. Date of
casting	: 16.11.2023	4. Maximum
load taken	: 380KN	5. Compressive
Strength	: 16.89 N/mm ²	

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17372

No. T5/922/2021-22/RNK-TVPM

Date: 27.11.2023

Ref:- Your request letter no.AEBL/SNORJBN/61/2022-AB1-PWD..

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Re - construction of collapsed retaining wall. Location: Panel - 1,4th lift. Remarks - 7m Height RW - East side.

Amount:1416/-	Invoice No. 4381	Invoice Date: 27.11.2023
---------------	------------------	--------------------------

To The Assistant Engineer
PWD Building Section, Raj Bhavan.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
A1	M ₂₅	25.10.2023	710	31.56
A2	M ₂₅	25.10.2023	800	35.56
A3	M ₂₅	25.10.2023	870	38.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17373

No. T5/922/2021-22/RNK-TVPM

Date: 27.11.2023

Ref:- Your request letter no.AEBL/SNORJBN/61/2022-AB1-PWD..

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Construction of collapsed retaining wall of Raj Bhavan Campus. Location: Panel - 2,4th lift & 5m RW stem..

Amount:1416/-	Invoice No. 4381	Invoice Date: 27.11.2023
---------------	------------------	--------------------------

To The Assistant Engineer
PWD Building Section, Raj Bhavan.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
B1	M ₂₅	25.10.2023	840	37.33
B2	M ₂₅	25.10.2023	750	33.33
B3	M ₂₅	25.10.2023	660	29.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17374

No. T5/922/2021-22/RNK-TVPM

Date: 27.11.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4386	Invoice Date: 27.11.2023
---------------	------------------	--------------------------

To M/s G.J. Builders & Realtors
Poojappura.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₅₀	30.10.2023	1170	52.00
2	M ₅₀	30.10.2023	1220	54.22
3	M ₅₀	30.10.2023	1150	51.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17375

No. T5/922/2021-22/RNK-TVPM

Date: 27.11.2023

Ref:- Your request letter no. SCTL/PRJ/241/2019/TT-TSCCC/8222

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project: Casting of pile foundation Kundamankadavu,Mangattukadavu, Killipalam.

Amount:1416/-	Invoice No. 4382	Invoice Date: 27.11.2023
---------------	------------------	--------------------------

To The Manager - Contracts & Projects
Smart City Thiruvananthapuram Ltd (SCTL).

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₂₅	19.11.2023	450	20.00
2	M ₂₅	19.11.2023	440	19.56
3	M ₂₅	19.11.2023	440	19.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17376

No. T5/922/2021-22/RNK-TVPM

Date: 27.11.2023

Ref:- Your request letter dtd.27.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4385	Invoice Date: 27.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes (P) LTD.
Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	15.11.2023	450	20.00
2	M ₂₅	15.11.2023	600	26.67
3	M ₂₅	15.11.2023	640	28.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer